RTE I\/Iotorsport |

AAAAAAAAA

%
Bﬂ)
ng
,ﬂZ
Nn:
1%
N

RN

IIIIIIIII

SEATT SIZE  |PART NUMBER WEIGHT F
Lauri Mattila
A3 | LEwvR2
\ SCALE




2 3 | 4 | 5 | 6 7 8

|
LIGHT FRAME PARTS

Side Bracket Rear RH TARGET

Middle support

Extralight Main Frame

Middle frame RH Side Bracket Rear LH TARGET

Middle frame LH

Middle bracket Target

Side Bracket Front LH TARGET N

PROJECT

RTE Motorsport

PART NAME

RTE LAMP POD LAZER CARBON-6

MATERIAL

APPROVED

— SIZE |PART NUMBER WEIGHT
Lauri Mattila
DATE LELMF2 29709
14.12 2023 A3

| SCALE 13 2/9

2 3 4 | 5 6 7 8




2 | 3 | : | 5 | 6
LIGHT FRAME MIDDLE FRAME,

SUPPORT AND BRACKET FIXING A
A (1:2)
Hexagon Socket Dome Head Bolt M4 x 12 B
Nylock Nut - M4 x 0.7
0)
N
% Hexagon Flange Bolt - M6 x 12
(
Insert 15,00
0
' Hexagon Flange Bolt - M6 x 25

@ 0 \)
Uniball Carrier (o @ 00@0 [D @

Uniball GE10L W y
| 0 0 .
Insert 15,75 WO 9 Ao 9 (7
Hexagon Socket Dome Head Bolt M4 x 12 99 0 9
0

Insert 15,00

Hexagon Flange Bolt - M6 x 25

Nylock Nut - M6 x 1

Insert 15,75

Hexagon Flange Bolt - M6 x 12

PROJECT
RTE Motorsport
PART NAME

RTE LAMP POD LAZER CARBON-6

MATERIAL

MOTDRS'P‘?RTI

AAwmw oy

Nylock Nut - M6 x 1

APPROVED —
SEATT SIZE |PART NUMBER WEIGHT
Lauri Mattila
DATE LELMF2 29709
14.12 2023 A3
‘ SCALE 15 3/9
2 3 4 | 5 6 7 8



1 | 2 | 3 | 4 | 5 | 6

|
LIGHT FRAME SIDE BRACKET FIXING A

C (1:2)
B
Nylock Nut - M6 x 1
Hexagon Flange Bolt - M6 x 12
C
Nylock Nut - M6 x 1
Nylock Nut - M6 x 1
Hexagon Flange Bolt - M6 x 12 D

Hexagon Flange Bolt - M6 x 12

PROJECT
RTE Motorsport |
PART NAME

RTE LAMP POD LAZER CARBON-6

MATERIAL

MOTDRS'PERTI

AAwmw oy

APPROVED —
SEATT SIZE |PART NUMBER WEIGHT
Lauri Mattila
DATE LELMF2 29709
14.12 2023 A3
‘ SCALE 15 4/9
2 3 4 | 5 6 7 8



2 | 3 | 4 | 5 | 6 |

|
LIGHTS FIXING TO LIGHT FRAME :

Light inside fixing
Hexagon Flange Bolt - M6 x 25

Light outsiude fixing
Hexagon Flange Bolt - M6 x 16

Light outside fixing
Hexagon Flange Bolt - M6 x 16

PROJECT
RTE Motorsport
PART NAME

RTE LAMP POD LAZER CARBON-6

MATERIAL

MOTDRS'PERTI

AAwmw oy

APPROVED —
SEATT SIZE |PART NUMBER WEIGHT
Lauri Mattila
DATE LELMF2 29709
14.12 2023 A3
‘ SCALE 13 5/9
2 3 4 | 5 6 7 8



LAZER CARBON-6 SPOT
Z-00C6-SPOT-G3

LAZER CARBON-6 SPOT
Z-00C6-SPOT-G3

LAZER CARBON-6 DRIVE
Z-00C6-DRIVE-G3

LAZER CARBON-6 DRIVE
Z-00C6-DRIVE-G3

PROJECT

RTE Motorsport

MOTDRS'PERTI

AAwmw oy

PART NAME

RTE LAMP POD LAZER CARBON-6

MATERIAL

APPROVED —
SEATT SIZE |PART NUMBER WEIGHT
Lauri Mattila
DATE LELMF2 29709
14.12 2023 A3
‘ SCALE 13 6/9
2 3 4 | 5 6 7 8




: | 2 | 3 | 4 | 5
FIXING LIGHT FRAME TO BONNET

MIDDLE BRACKET

START LIGHT FRAME FIXING BY
ADJUSTING THE MIDDLE BRACKET TO
BONNET

F (1:2)

SIDE BRACKET FRONT

SIDE BRACKET REAR

MIDDLE BRACKET LEVEL AND ALIGHTMENT ADJUSTMENT

MIDDLE BRACKET BOLT

MIDDLE BRACKET BOLT

TO ADJUST MIDDLE BRACKET, LOOSE THE
MIDDLE BRACKET BOLTS 4PCS. THEN

ADJUST LEVEL OF LIGHT FRAME AND ]
ANGLE TO FIT BONNET.

AFTER MIDDLE BRACKET IS ADJUSTED, LOOSE SIDE
BRACKET BOLTS AND ADJUST LEVEL AND ANGLE OF
SIDE BRACKETS TO FIT BONNET.

NOTE!

IF ANGLE OF SIDE
BRACKETS ARE NOT

PROJECT

RTE Motorsport

PART NAME

FITTING PERFECTLY TO RTE LAMP POD LAZER CARBON-6

BONNET. REMOVE SIDE

MOTDRS'P‘?RTI

AAwmw oy

MATERIAL

BRACKETS AND ADJUST e
ANGLE ON THE SCREW ST SIZE [PART NUMBER WEIGHT
BENCH ] Lauri Mattila
DATE A3 LELMF2 29709
14.12 2023

SCALE 15 7/9

5 | 6 7 8




~l
(o]

| 2 | 3 | 4 | 5 6

|
LAZER LIGHTS ADJUSTMENT

SPOT LIGHT OUTSIDE BOLT

DRIVE LIGHT OUTSIDE BOLT

DRIVE LIGHT OUTSIDE BOLT ON
MIDDLE POSITION LIGHT
ALIGHTMENT IS 5deg OUT

TO ALING THE LIGHT YOU ONLY NEED TO LOOSE OUTSIDE
BOLT OF LIGHT. TO ADJUST LEVEL AND ALIGHMENT OF

LIGHT

PROJECT
RTE Motorsport
PART NAME

RTE LAMP POD LAZER CARBON-6

MATERIAL

INSIDE FIXING HAS UNIBALL JOINT, FOR LIGHT ADJUSTMENT DO NOT TOUCH

MOTDRS'PERTI

AAwmw oy

APPROVED

DRAWN
Lauri Mattila

DATE
14.12.2023

A3

SIZE |[PART NUMBER

LELMF2

WEIGHT

2970g

SCALE

12

8/9
8




| 3 |

PART LIST

®E B ® @

Parts List o
ltem | Qty Part Number Description
1 1 |LELMFLHV4 Middle frame LH
2 1 |LELMFV4 Middle frame RH @
3 1 |LELMS Middle support —
4 1 |LELSBRLHT Side Bracket Rear LH TARGET
5 1 |LELSBRRHT Side Bracket Rear RH TARGET @
6 1 |LELSBTLHF1 Side Bracket Front LH TARGET
7 1 |LELSBTRHF1 Side Bracket Front RH TARGET
8 1 |LELMBTV4 Middle bracket Target @ 20
9 4 |LELUBC Uniball Carrier
10 4 |GE 10-UK Uniball joint GE10
11 2 |LELINS15 Insert 15,00 e
12 2 |LELINS15.75 Insert 15,75
13 14 |LHX612RBKE Hexagon Flange Bolt - M6 x 12
14 14 |LNYN6BK Nylock Nut - M6 x 1
15 12 |LFB412BK Hexagon Socket Dome Head PROJECT
Bolt M4 x 12 - RTE Motorsport
PART NAME
17 4 |LHX615RBKE Hexagon Flange Bolt - M6 x 16 [MATERIAC
APPROVED
18 4 |LHX625RBKE Hexagon Flange Bolt - M6 x 25 M
SRAWN PART NUMBER WEIGHT
19 2 |Z-00C6-SPOT-G3 |Lazer Carbon-6 Spot Lauri Mattila
DATE AS LELMF2 2970¢g
20 2 |Z-00C6-DRIVE-G3 |Lazer Carbon-6 Drive 14122023
‘ SCALE 15 9/9
1 | 2 | 3 4 | 5 7 8




